
Comhairle Contae Choreai
Cork County Council

Administration,
Office of Climate,Licencing &Resource Use,
Environmental Protection Agency,
Headquarters,
PO Box 3000,
Johnstown Castle Estate,
County Wexford.

County Hall,
Cork, Ireland.

Tel, (021) 4276891 • F"", (021) 4276321

Web: www.oodu:oco.ie

Halla an Chontae,
Corcaigh, Eire.

FOOl (021) 4276891 • Faics: (021) 4276321
Sulomh Griasain: www.<:onu:oco.ie

ENVIRONMENTAL PROTECTION
AGENCY

17 SEP 2009

15th September 2009

Re: Waste Water Discharge Licence for the Midleton Agglomeration
Application Register No. D0056-01

To whom it may concern

In reply to the Notice in accordance with Regulation 18(3)(b) ofthe Waste Water
(Authorisation) Regulations 2007, I attach the following documentation.
[...]
as there are further works scheduled, it is too early to say what the full effect of these
infiltration works will be but as can be seen in the table above the works seem to be having a
positive effect on the volumes overflowing.

Approximate time frame for the Midleton WWTP upgrade works, assuming that funding is
available, is as follows:

Tender submission deadline
Tender assessment / recommendation
Contract award
Contract completion

02/10/2009
Mid-December
March 2010
June 2011

to
Recycled

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:46



Comhairle Contae Choreal
Cork County Council

County Hall,
Cork, Ireland.

Tel: (021) 4276891 • Fax: (02l) 4276321

Web: www.corkcoco.ie

Halla an Chontae,
Corcaigh, Eire.

Fan: (021) 4276891 • Faics: (02l) 4276321
5ul0mh Greas:.iin: www.corkcoco.ie

Regulation 18 Notice received on 10 September 2009

• Update the application in relation to new pumping station(s) and associated
discharge points (emergency/ storm water) and any other relevant matters.

A new tenninal pumping station is now complete and is operating in Dwyers Road
Midleton. There is a storm tank also located at the pumpstation site with a stonn
overflow to the adjacent stream which flows into the Owenacurra Estuary.

See Revised Drawings Attachment B.l drawing 002, Attachment B.4 drawing NO.006
and Attachment B.4 Drawing No.007

The Dwyers Road Pumpstation came online in mid 2008 and was under construction
when the application was originally submitted in December 2007.
The pumpstation was constructed to collect the effluent from the North Western
portion of the agglomeration which had been collected in Bailick I pumpstation
previously. It is pumped from here directly to the WWTP.

The load contributred by the Dwyers Road PS has been directly removed from the
load received at Bailick I PS so there is no overall increase in volumes being received
attheWWTP.

The new PS was built to replace the existing foul sewer line that drained this part of
the agglomeration and crossed the Owenacurra River/Estuary to the tenninal PS
Bailick 1 in order to be pumped back again across the same river to the WWTP.
This river crossing was a major source of infiltration.

• Give details of microbiological monitoring prior to and post the UV
disinfection system at the WWTP.

Attached is all sampling to date pre and post uv since plant began operating.

Note: Cork Co Council carried out all the microbiological sampling up to July 2004.
Due to staffing constraints the micro sampling and analysis was outsourced at this
time but an operator was not in place until end of October 2009.

• Provide details of the microbiological standard! treatment efficiency, which
the UV disinfection system was originally designed to achieve.

:0
Recycled

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:47



Comhairle Contae Choreai
Cork County Council

County Hall,
Cork, Ireland.

Tel, (021) 4276891 • F= (021) 4276321

Web: www.corkcoc:o.ie

Halla an Chontae,
Corcaigh, Eire.

Fon: (021) 4276891 • Faics: (02l) 4276321
Suiomh Greasiin: www.corkcoco.ie

Attached is the Specification that was used for the UV design and installation.

The design standards contained in this spec are as follows

WWT Design Flows: Stage 1

Stage 2

W.W.T. Discharge Standards

Minimum U.v. Kill Rate

Minimum U.v. Dose Rate

Design Population
BOD. Loading
Flow@3DWF

Design Population
B.OO. Loading
Flow@3DWF

B.OO. < or
Suspended Solids <
Total Nitrogen <

Log 3

55W/CM'

10,000
600 Kg/day
890 I/sec

15,000
900 Kg/day
133.51/sec

= 20 mg/I
= 30 mg/I
=15 mg/I

Please also note the reference to the proposed uv standard in the addendum to the EIS
Chapter 6 (pg.19 revised -loose page) where it refers to

"The addition ofU.V. disinfection to the effluent from Midleton WWTP will mean
that the faecal coliform counts leaving the plant will be reduced by at least a further
99% or two (2) orders of magnitude"

tt
Recycled

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:47



WWD Application Form V3/07 
 

Table of Contents/Index  

 

 

Section Attachment Title 
No. of 

Pages 
Type 

A  Non technical Summary 14 Text revised 
 

B  General   

 B.1 Applicant’s Details  Drawing Revised 

     

     

 B.4 Location of Secondary Discharge Point  Drawing revised 

 B.5 Location of Storm Water Overflows  Drawing revised 

 B.6 Panning Authority/ EIS  Text  EIS addendum  

     

     

 B.9 (i) Population Equivalent  Text revised 

     

 B.10 Capital Investment Programme  Text 

 B.11 Significant Correspondence  Text 

     

C  Infrastructure & Operation  Text revised 

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:47



WWD Application Form V3/07 
 

 
 

 

 
REVISED SECTION A  

NON TECHNICAL SUMMARY 
 
(Second Revision Sept 2009) 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:47



 WWD Application Form V2/07 

Revised Section A - Page 2 of 14 

 

SECTION A: NON-TECHNICAL SUMMARY 

 

 

Advice on completing this section is provided in the accompanying Guidance Note.   
 

A non-technical summary of the application is to be included here. The summary 

should identify all environmental impacts of significance associated with the discharge 

of waste water associated with the waste water works.  This description should also 

indicate the hours during which the waste water works is supervised or manned and 

days per week of this supervision.   
 

The following information must be included in the non-technical summary: 

 

A description of: 

 
− the waste water works and the activities carried out therein, 

− the sources of emissions from the waste water works, 

− the nature and quantities of foreseeable emissions from the waste water works 

into the receiving aqueous environment as well as identification of significant 

effects of the emissions on the environment,  

− the proposed technology and other techniques for preventing or, where this is not 

possible, reducing emissions from the waste water works, 

-  further measures planned to comply with the general principle of the basic    

obligations of the operator, i.e., that no significant pollution is caused; 

− measures planned to monitor emissions into the environment. 

 

Supporting information should form Attachment No A.1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:47



 WWD Application Form V2/07 

Revised Section A - Page 3 of 14 

 

A Description of the Waste Water Works and the Activities Carried Out 

Therein 

 

The wastewater in Midleton is collected in a partially combined foul and surface 

water drainage network. Within the sewer network there are 4 No. existing 

sewage pumping stations (Dungourney Road PS, Rock PS, Bailick 3 PS & 

Ballinacurra No. 2 Untreated Effluent PS) and three terminal pumping stations 

(Bailick No. 1, No 2 PS’s and Dwyers Road PS) and one final effluent pumping 

station (Ballinacurra No. 1 Treated Effluent PS). The Midleton WWTP is designed 

for a Population Equivalent (PE) of 10,000PE and BOD loading of 600Kg/day. 

Approval has been granted for an upgrade to 15,000PE.  

The influent sewage arriving at the plant is a cumulated pumped flow from the 

three terminal pumping stations. The maximum hydraulic capacity of the Midleton 

WWTP is 90l/s, which is 3 Dry Weather Flow (3DWF). In order that this capacity is 

not exceeded the maximum discharge capacity of Bailick No.1 Pump Station and 

Dwyers Road combined is 75 l/s and Bailick No.2 Pump Station is 15l/s. In 

practice the breakdown between PS’s is usually along the line of Bailick 1 70l/s, 

Dwyers Road 7 l/s and Bailick 2 PS 13 l/s 

In order to cope with flows above 3DWF storm storage has been provided at all 

Terminal Pumping Stations. The volume of storm storage at Bailick No. 1 Pumping 

Station is approximately 1750m3 and at Bailick No. 2 Pumping Station is 

approximately 350m3. A further 65m3 has been provided recently at the new 

storm tank at Dwyers Road PS. Flows in excess of the storage volume are 

screened to 5mm and then discharge into the adjacent water course. 

Bailick No. 1 Pumping Station also receives treated industrial effluent from Irish 

Distillers Group Ltd. These flows are pumped directly to Ballinacurra No. 1 

Treated Effluent Pumping Station. 

The influent flow to the Midleton WWTP ranges from between 2 DWF (Dry 

Weather Flow) and 3DWF even during dry weather periods. Typical influent flow 

to the plant is 60 -100% of the design flow. The reasons for this are assumed to 

be significant infiltration/illegal surface water connections within the Midleton 

catchment. Cork County Council has completed an infiltration project to replace 

and repair old sections of the sewer network within the Midleton catchment   The 

Dwyers Road PS was also constructed as part of this work in order to divert some 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:47



WWD Application Form V3/07 
 

Revised Section A - Page 4 of 14 

of the flow crossing the slobs to the Bailick 1 PS only to be pumped back across 

again for treatment at the WWTP. Dwyers Road is in operation since mid 2008. 

 

The treatment plant treats all flows that arrive at the works (3DWF) to tertiary 

treatment standards (UV disinfection).  

The main Waste Water Treatment Plant process stages consist of: - 

 

• Inlet works – 2 No. screens, 2 No. macerator pumps and liquid separator, 

aerated grit and grease removal system, flow measurement and grit 

classifier with 3 No. grit suction pumps, gas detection system, 2 No. air 

blowers and skip.  

 

• The screened influent passes directly to the aeration tanks – there is no 

primary settlement stage. The aeration system comprises 2 separate 

lanes, with 4 aeration chambers per lane, each chamber having a volume 

of 406m3 and a liquid depth 4.5m. The first chamber acts as an anoxic 

zone, and there is internal sludge recirculation from chamber 4 back to the 

anoxic zone. Each chamber is equipped with fine bubble membrane disc 

aeration under dissolved oxygen control. A central mixer in each cell 

ensures adequate mixing during those periods when the air supply to the 

diffusers is switched off, due to high Dissolved Oxygen. Aeration 

equipment comprises of 3 No. blowers, 8 No. mixers, 8 No. DO probes, 2 

No. flow meters and 1 No. sampler. 

 

• Final Settlement – There are 2 No. 18.5m diameter final settlement tanks 

with half bridge scrapers. Surplus Activated Sludge (SAS) is withdrawn 

between the aeration tank and final settlement tank for each process 

stream. The SAS is pumped to 1 No. 5.4m diameter picket fence thickener 

for thickening from 0.5% to 3% Dry Solids. Return Activated Sludge (RAS) 

is withdrawn from the bottom of each final settlement tank and is pumped 

back into the inlet of the aeration tank via the RAS Pumping Station. 

 

• UV Disinfection – The final effluent overspills the 2 No. final settlement 

tanks and combines to the UV disinfection chamber, which comprises 2 

No. banks of Ultra-Violet lamps acting in duty/assist mode, and includes 

flow measurement and final effluent sampler unit. 

 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:47



WWD Application Form V3/07 
 

Revised Section A - Page 5 of 14 

The sludge treatment process consists of: - 

 

• Raw Sludge Holding Tank – 1 No. mixer and air extraction unit, and raw 

sludge pump sump equipment with 2 No. Pumps. The plant is currently not 

receiving any imported sludges from any other Waste Water Treatment 

Plants. 

 

• Sludge Return Chamber – 2 No. Return Activated Sludge (RAS) pumps, 1 

No. sludge drain pump, 1 No. chamber drain pump, 1 No. scum pump, and 

2 No. RAS flow meters 

 

• Surplus Activated Sludge Chamber – 2 No. Surplus Activated Sludge (SAS) 

pumps, 2 No. SAS flow meters. 

 

• Sludge Holding Tank with Picket Fence Thickener – 1 No. sludge blanket 

detector and air extraction unit. 

 

• Dewatering Room – 2 No. sludge transfer pumps, 1 No. flow meter, 1 No. 

centrifuge including 2 No. poly dosing and transfer pumps, 1 No. Seepex 

cake pump and skip. 

 

Ancillary equipment at the WWTP also includes the following: 

 

• Odour Control – 2 No extractor fans, air flow meter and woodchip 

scrubber. 

 

• Standby Generator and SCADA system covering all the plant including 

sludge treatment process. 

 

• Buildings – Inlet and sludge building, electricity transformer building, 

laboratory and control room building with fire alarm and security alarm 

systems. 

 

• Telemetry System – WWTP, Bailick No. 1 & No. 2, Ballinacurra No. 1 

Treated Effluent Pumping Stations. 

 

• Private access road to WWTP. 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:47



WWD Application Form V3/07 
 

Revised Section A - Page 6 of 14 

 

Treated Effluent (TE) is then discharged from the WWTP by gravity to a pumping 

station at Ballinacurra No. 1 Treated Effluent Pumping Station which lifts the 

treated effluent into the tidal holding tank at Rathcoursey.  

The holding tank has a penstock that discharges the treated effluent into Cork 

Harbour via an outfall pipe at appropriate times during the lunar cycle of the tide. 

A schematic of the Midleton network catchment is included in Section C – 

Infrastructure and Operation. 

The Midleton WWTP is currently operated by a private operator under a 10 year 

Operation and Maintenance Contract (Commenced September 2006). The plant is 

manned during the working week 8.00am – 5.30pm (Monday – Friday) by a plant 

manager and 2 No. operators. During out of hours the SCADA system will send 

alarms to a mobile phone of the person on standby. 

 

There is provision made in the site general arrangement for the extension of the 

WWTP to accommodate a future total population of 15,000 P.E by the addition of 

a further aeration lane and 1 No. final settlement tank. Currently Cork County 

Council is advertising for tenders to undertake the construction of the upgrade to 

15,000PE. 

 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:47



WWD Application Form V3/07 
 

Revised Section A - Page 7 of 14 

The Sources of Emissions from the Waste Water Works 

 

The pollution load for the Midleton agglomeration arises from the following areas: 

 

• The local Population 

• Irish Distillers Group Ltd 

• Dawn Meats Ltd 

 

The pollution load from these sources varies greatly with daily, weekly and 

seasonal producers of effluent. Irish Distillers and Dawn Meats have their own 
[...]
WWD Application Form V3/07 

 

Revised Section B - Page 8 of 10 
 

 ���� (EIS 

addendum 
and 

certification) 

 

B.7  Other Authorities  

 

B.7 (i) Shannon Free Airport Development Company (SFADCo.) area 

 
The applicant should tick the appropriate box below to identify whether the discharge 

or discharges are located within the Shannon Free Airport Development Company 

(SFADCo.) area. 

 

Attachment B.7(i) should contain details of any or all discharges located within the 

SFADCo. area. 

 

Yes No Within the SFADCo Area 

 
 ���� 

 

B.7 (ii) Health Services Executive Region 

 
The applicant should indicate the Health Services Executive Region where the 

discharge or discharges are or will be located. 

 

 

Name: Health Service Executive 

Address: South Lee Local Health Office 

 Abbeycourt House 

 Georges Quay 

Tel: Cork 

Fax: 021-4965511 

e-mail: grettam.crowley@mailp.hse.ie 

 

B.7 (iii) Other Relevant Local Authorities  

 
Regulation 13 of the Waste Water Discharge (Authorisation) Regulations, 2007 requires 

all applicants, not being the local authority in whose functional area the relevant waste 

water discharge or discharges, to which the relevant application relates, takes place or 

is to take place, to notify the relevant local authority of the said application. 

 

Name: NA 

Address:  

  

  

Tel:  

Fax:  

e-mail:  

 

Relevant Authority Notified Yes No 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:48



WWD Application Form V3/07 

 

Revised Section B - Page 9 of 10 
 

 NA NA 

 

Attachment B.7(iii) should contain a copy of the notice issued to the relevant local 

authority. 

 

Yes No Attachment included 

 
NA NA 

 

B.8  Notices and Advertisements  

 

Regulations 10 and 11 of the Waste Water Discharge (Authorisation) Regulations, 2007 

require all applicants to advertise the application in a newspaper and by way of a site 

notice.  See Guidance Note. 

 

Attachment B.8 should contain a copy of the site notice and an appropriately scaled 

drawing (≤A3) showing its location.  The original application must include the 

original page of the newspaper in which the advertisement was placed.  The 

relevant page of the newspaper containing the advertisement should be included 

with the original and two copies of the application.  

 

 

 

Yes No Attachment included 

 
  

B.9 (i) Population Equivalent of Agglomeration 

TABLE B.9.1 POPULATION EQUIVALENT OF AGGLOMERATION 

The population equivalent (p.e.) of the agglomeration to be, or being, served by the 

waste water works should be provided and the period in which the population 

equivalent data was compiled should be indicated. 

 

Population Equivalent  18,742 

Data Compiled (Year)  2006/2009 

Method Pollution 

Assessment Load 

 

B.9 (II) FEES 

State the relevant Class of waste water discharge as per Column 1 of the Second 

Schedule, and the appropriate fee as per Columns 2 or 3 of the Third Schedule of the 

Waste Water Discharges (Authorisation) Regulations 2007, S.I. No. 684 of 2007.  

 

Class of waste water discharge Fee (in €) 

Discharges from agglomerations 

with a population equivalent of 

     €30,000 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:48



WWD Application Form V3/07 

 

Revised Section B - Page 10 of 10 
 

more than 10,000 

 
Yes No Appropriate Fee Included 

 
 No 

B.10 Capital Investment Programme 

State whether a programme of works has been prioritised for the development of 

infrastructure to appropriately collect, convey, treat and discharge waste water from 

the relevant agglomeration.  If a programme of works has been prioritised provide 

details on funding, (local or national), allocated to the capital project. Provide details 

on the extent and type of work to be undertaken and the likely timeframes for this 

work to be completed. 
 
Attachment B.10 should contain the most recent development programme, 

including a copy of any approved funding for the project and a timeframe for the 

completion of the necessary works to take place.  

 

Yes No Attachment included 

 
  

 

B.11 Significant Correspondence 

 

Provide a summary of any correspondence resulting from a Section 63 notice issued 

by the Agency in relation to the waste water works under the Environmental 

Protection Agency Acts, 1992 and 2003, as amended by Section 13 of Protection of 

the Environment Act, 2003. 

 

Attachment B.11 should contain a summary of any relevant correspondence issued 

in relation to a Section 63 notice.  

 

Yes No Attachment included 

 
����  

 

 

B.12 Foreshore Act Licences. 

 

Provide a copy of the most recent Foreshore Act licence issued in relation to 

discharges from the waste water works issued under the Foreshore Act 1933. 

 

Attachment B.12 should contain the most recent licence issued under the 

Foreshore Act 1933, including a copy of all conditions attached to the licence and 

any monitoring returns for the previous 12-month period, if applicable. 

  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:48



WWD Application Form V3/07 

 

Revised Section B - Page 11 of 10 
 

Attachment included 

 

 

Yes 

 

No 

 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:48



WWD Application Form V3/07 

 

Revised Section C - Page 1 of 17 

 
 

 
 

 
 
REVISED SECTION C  
INFRASTRUCTURE & 

OPERATION 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:48



WWD Application Form V3/07 

 

Revised Section C - Page 2 of 17 

 
 

 

SECTION C: INFRASTRUCTURE & OPERATION 

 

Advice on completing this section is provided in the accompanying Guidance Note.   

C.1 Operational Information Requirements 

Provide a description of the plant, process and design capacity for the areas of the 

waste water works where discharges occur, to include a copy of such plans, drawings or 

maps, (site plans and location maps, process flow diagrams), and such other 

particulars, reports and supporting documentation as are necessary to describe all 

aspects of the area of the waste water works discharging to the aquatic environment. 

Maps and drawings must be no larger than A3 size. 

 

 

Attachment C.1 should contain supporting documentation with regard to the plant 

and process capacity, systems, storm water overflows, emergency overflows, etc., 

including flow diagrams of each with any relevant additional information. These 

drawings / maps should also be provided as geo-referenced digital drawing files (e.g. 

ESRI Shapefile, MapInfo Tab, AutoCAD or other upon agreement) in Irish National 

Grid Projection.   This data should be provided to the Agency on a separate CD-Rom 

containing sections B.1, B.2, B.3, B.4, B.5, D.2, E.3 and F.2.  

 

 
Yes No Attachment included 

 
  

C.2 Outfall Design and Construction 

Provide details on the primary discharge point & secondary discharge points and storm 

overflows to include reference, location, design criteria and construction detail. 

 

Attachment C.2 should contain any supporting documentation on the design and 

construction of any and all discharge outfalls, including stormwater overflows, from the 

waste water works. 

 

 

Yes No Attachment included 

 
  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:48



WWD Application Form V3/07 

 

Revised Section C - Page 3 of 17 

 
 

C.1 Operational Information Requirements 

 
Provide a description of the process 

 
The existing Midleton WWTP is designed for a Population Equivalent (PE) of 10,000PE 

and BOD loading of 600Kg/day. An upgrade to 15,000PE has been approved and will 

be undertaken in the near future.  

 

The influent sewage arriving at the plant is a cumulated pumped flow from Bailick 

No.1 Pumping Station and Bailick No.2 Pumping Station and Dwyers Road.  

 

The maximum hydraulic capacity of the Midleton WWTP is 90l/s which is 3 Dry 

Weather Flow (3DWF). In order that this capacity is not exceeded the maximum 

discharge capacity of Bailick No.1 Pump Station is now 70 l/s and Bailick No.2 Pump 

Station is 13l/s and the remaining 7l/s comes from Dwyers Road. In order to cope 

with flows above 3DWF storm storage has been provided at both Terminal Pumping 

Stations.  

 

The volume of storm storage at Bailick No. 1 Pumping Station is approximately 

1750m3 and at Bailick No. 2 Pumping Station is approximately 350m3 and a further 

65m3 from Dwyers Road. Flows in excess of the storage volume are screened to 

5mm and then discharge into the adjacent water course. The main Waste Water 

Treatment Plant process stages consist of: - 

 
• Inlet works – 2 No. screens, 2 No. macerator pumps and liquid separator, 

aerated grit and grease removal system, flow measurement and grit classifier 

with 3 No. grit suction pumps, gas detection system, 2 No. air blowers and 

skip.  

 

• The screened influent passes directly to the aeration tanks – there is no 

primary settlement stage. The aeration system comprises 2 separate lanes, 

with 4 aeration chambers per lane, each chamber having a volume of 406m3 

and a liquid depth 4.5m. The first chamber acts as an anoxic zone, and there 

is internal sludge recirculation from chamber 4 back to the anoxic zone. Each 

chamber is equipped with fine bubble membrane disc aeration under 

dissolved oxygen control. A central mixer in each cell ensures adequate 

mixing during those periods when the air supply to the diffusers is switched 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:48



WWD Application Form V3/07 

 

Revised Section C - Page 4 of 17 

 
 

off, due to high Dissolved Oxygen. Aeration equipment comprises of 3 No. 

blowers, 8 No. mixers, 8 No. DO probes, 2 No. flow meters and 1 No. 

sampler. 

• Final Settlement – There are 2 No.  18.5m diameter final settlement tanks 

with half bridge scrapers. Surplus Activated Sludge (SAS) is withdrawn 

between the aeration tank and final settlement tank for each process stream. 

The SAS is pumped to 1 No. 5.4m diameter picket fence thickener for 

thickening from 0.5% to 3% Dry Solids. Return Activated Sludge (RAS) is 

withdrawn from the bottom of each final settlement tank and is pumped back 

into the inlet of the aeration tank via the RAS Pumping Station. 

 

• UV Disinfection – The final effluent overspills the 2 No. final settlement tanks 

and combines to the UV disinfection chamber, which comprises 2 No. banks of 

Ultra-Violet lamps acting in duty/assist mode, and includes flow measurement 

and final effluent sampler unit. 

 

• The final effluent then discharges via 1 No. 400mm gravity main (that 

discharges into the 750mm Irish Distillers Treated Effluent gravity main 

adjacent to Bailick No. 2 PS which then gravitates to Ballinacurra No. 1 

Treated Effluent PS which pumps the flows into Rathcoursey tidal holding tank 

which is capable of holding 2,120m3 at low tide then discharges into the 

Ballynacorra River/Estuary.  

 

The sludge treatment process consists of: - 

 

• Raw Sludge Holding Tank – 1 No. mixer and air extraction unit, and raw 

sludge pump sump equipment with 2 No. Pumps. The plant is currently not 

receiving any imported sludges from any other Waste Water Treatment 

Plants. 

 

• Sludge Return Chamber – 2 No. Return Activated Sludge (RAS) pumps, 1 No. 

sludge drain pump, 1 No. chamber drain pump, 1 No. scum pump, and 2 No. 

RAS flow meters 

 

• Surplus Activated Sludge Chambers – 2 No. Surplus Activated Sludge (SAS) 

pumps, 2 No. SAS flow meters. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:48



WWD Application Form V3/07 

 

Revised Section C - Page 5 of 17 

 
 

 

 

• Sludge Holding Tank with Picket Fence Thickener – 1 No. sludge blanket 

detector and air extraction unit. 

 

• Dewatering Room – 2 No. sludge transfer pumps, 1 No. flow meter, 1 No. 

centrifuge including 2 No. poly dosing and transfer pumps, 1 No. Seepex cake 

pump and skip. 

 

Ancillary equipment at the WWTP also includes the following: 

 

• Odour Control – 2 No extractor fans, air flow meter and woodchip scrubber. 

 

• Standby Generator and SCADA system covering all the plant including sludge 

treatment process. 

 

• Buildings – Inlet and sludge building, electricity transformer building, 

laboratory and control room building with fire alarm and security alarm 

systems. 

 

• Telemetry System – WWTP, Bailick No. 1 & No. 2, Ballinacurra No. 1 Treated 

Effluent Pumping Stations. 

 

• Private access road to WWTP. 

 

The Midleton WWTP is currently operated by a private operator under a 10 year 

Operation and Maintenance Contract (Commenced September 2006). The plant is 

manned during the working week 8.00am – 5.30pm (Monday – Friday) by a plant 

manager and 2 No. operators. During out of hours the SCADA system will send 

alarms to a mobile phone of the person on standby. 

 

There is provision made in the site general arrangement for the extension of the 

WWTP to accommodate a future total population of 15,000 P.E by the addition of a 

further aeration lane and 1 No. final settlement tank. 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:48



WWD Application Form V3/07 

 

Revised Section C - Page 6 of 17 

 
 

As mentioned above Irish Distillers discharges its treated waste to the council sewers 

at Baby’s Walk for eventual discharge to the Ballynacorra Estuary at Rathcoursey 

Point. The waste from Irish Distillers does not go through the WWTP but makes its 

way to the discharge point via the Bailick 1 and Ballinacurra pumping stations. 

Treated effluent from Midleton is gravity fed to Ballinacurra, it combines on route 

with the distillery waste and both are pumped from Ballinacurra to Rathcoursey. 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:15:55:48



WWD Application Form V3/07 

 

Revised Section C - Page 7 of 17 

 
 

 

Storm  

Discharge to 

Owenacurra 

Estuary 

Untreated 

Domestic Effluent 
 

Bailick No. 3 

Pumphouse 

Untreated 

Domestic 

Effluent 
 

Untreated 

Domestic 

Effluent 
 

Discharge to Cork 

Harbour 
 
 

Midleton WWTP 

15l/s max 
 
 
 

Ballinacurra No. 1 

Treated Effluent 
Sump 

Ballinacurra No. 2 
Domestic Sump 

Treated Effluent 

to Owenacurra 

Estuary 

 
 

Bailick No. 1 
Industrial Tank 

Bailick No. 1 
Domestic Sump 

Bailick No. 1 

Storm water 
holding tank 

Rathcoursey Tank 

Storm Discharge to 

Owenacurra Estuary 

200l/s 
 

Midleton Schematic of Network 
Untreated 

Domestic 

Effluent 
 

Treated 

industrial 

Effluent 

 

75l/s max 
 
 
 

Storm Discharge 

to Owenacurra 

Estuary 550l/s 